
SCREW TORQUE SPECIFICATIONS
				                     SEAT TORQUE
	 FIG.	 PART NO.	 WHERE USED	 (kgf-cm)		  	(lb-in)
	 20	 05-78-0024	 Gearbox	 27-33				   23-28
	 24	 05-78-0019	 Hedge Trimmer Housing	 55-65				   47-56
	 26	 06-83-0017	 Hedge Trimmer Housing	 15-19				   13-16
	 27	 06-57-0625	 Hedge Trimmer Housing	 21-26				   18-22
	 36	 05-78-0033	 Hedge Trimmer Housing	 32-38				   27-33

4

39

40

42

41

27

5
6

7
8

9
36

(x2) 17

20

19
18

14

10

15
12

11

13
(x2)21

(x2)

37

26

17

57

53

32

25

23
(x2)

24
(x2)

33

55

36
(x4)

32g
(x2)

32k
(x2)

32f
(x2)

32j
(x2)

32e

50

 17 18
19 52

  5   6   7
 8   9 51

  32 32e
 32f 32g
 32j 32k

 54
  32e 32f
 32g 32j
 32k

 58

27

 27 39 40
41 42 56

FIG.	  PART NO.	 DESCRIPTION OF PART                	 NO. REQ.
	 5	 ---------------	 Handle with Locking Pin	 (1)
	 6	 06-38-0021	 Threaded Stud	 (1)
	 7	 40-50-0114	 Lock Pin Spring	 (1)
	 8	 45-88-0078	 Flat Washer	 (1)
	 9	 34-60-0023	 C Retaining Ring	 (1)
	10	 05-78-0029	 M5 x 8mm Pan Hd. T-25 Machine Screw	 (2)
	11	 31-44-0127	 Hedge Trimmer Handle	 (1)
	12	 42-16-0011	 Detent Band	 (1)
	13	 05-78-0038	 M4 x 7mm Pan Hd. T-20 Machine Screw	 (2)
	14	 34-40-0126	 O-Ring	 (1)
	15	 45-88-0079	 Flat Washer	 (1)
	17	 05-85-0080	 M8 x 1.25 Hex Hd. Screw	 (2)
	18	 34-40-4002	 O-Ring	 (1)
	19	 44-60-0069	 Gear Alignment Pin	 (1)
	20	 05-78-0024	 M5 x 10mm Pan Hd. T-25 Machine Screw	 (1)
	21	 05-55-0019	 M5 Nylon Hex Nut	 (2)
	23	 42-40-0123	 Bushing	 (2)
	24	 05-78-0019	 M5 x 26mm Pan Hd. T-25 Machine Screw	 (2)
	25	 45-06-0016	 Felt Seal	 (1)
	26	 06-83-0017	 M6 x 8mm Cone Point Set Screw	 (1)
	27	 06-57-0625	 M5 Nylon Insert Hex Nut	 (2)
	32	 ---------------	 Blade	 (1)
	32e	 ---------------	 Tip Guard	 (1)
	32f	 ---------------	 M5 Acorn Nut	 (2)
	32g	 ---------------	 M5 Pan Hd. Screw	 (2)
	32j	 ---------------	 Washer	 (2)
	32k	 ---------------	 Bushing	 (2)
	33	 43-44-0026	 Gasket	 (1)

No. 49-16-2719 
Hedge Trimmer Attachment
Serial No. K52A

	36	 05-78-0033	 M5 x 20mm Pan Hd. T-25 Machine Screw	 (6)
	37	 49-62-0011	 Blade Sheath	 (1)
	39	 ---------------	 Shoulder Strap	 (1)
	40	 44-66-0039	 Shoulder Strap Mounting plate	 (1)
	41	 45-56-0011	 Shoulder Strap Mounting Band	 (1)
	42	 05-74-0015	 M6 x 21.5mm Cap Hd. T-30 Machine Screw	 (1)  
	50	 45-08-0023	 Drive Shaft Assembly (For Hedge Trimmer)	 (1)		
	51	 14-34-0011	 Handle Assembly with Locking Pin	 (1)
	52	 14-29-0014	 Gearbox Assembly	 (1)
	53	 14-29-0015	 Gear/Crankshaft Assembly	 (1)
	54	 42-26-0016	 Blade Assembly	 (1)
	55	 31-15-0067	 Gearbox Cover with Ball Bearing	 (1)
	56	 45-56-0012	 Shoulder Strap Assembly	 (1)
	57	 43-76-2719	 Hedge Trimmer Housing Assembly	 (1)
	58	 14-46-6784	 Blade Tip Guard Kit	 (1)
		  10-20-1783	 Warning Label (Not Shown)	 (1)
		  12-20-0157	 Service Nameplate (Not Shown)	 (1)

FIG.	  PART NO.	 DESCRIPTION OF PART                	 NO. REQ.

•Apply 5.0g of type ”J” grease 
(49-08-4220) to port on Gearbox 
Assembly (52). Location of where 
Screw (17) is fastened to.

•Apply 35.0g of type ”J” grease 
(49-08-4220) to cavity of Hedge 
Trimmer Assembly.


